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1. Generic Name 

Semaglutide Tablets 
Rybelsus? 3 mg tablets 
Rybelsus? 7 mg tablets 
Rybelsus?14 mg tablets 
Tablet Íor ance day oral use 

Semaglutide +s a human glucagon-like peptide-1 (GLP-T} receptor agonist produced In 

Saccharomyces cerewsiae by recombinant DNA technoloqy followed by protern purification 

2. Qualitative and quantitative composition 

° 3mg tablets* 
Each tablet contams semaglutide 3 mg 

- lets* 

tach tablet contains semaglutide 7 mạ 

Rybelsus® 14 lẹts* 
Each tablet contains semaglutide 14 mg 

*Excipent with known efflect 
Each tablet contains salcaprozate sodium equivalent to 23 mg sodium 
For the full list ðf excipients, see Section 8 Pharmaceuttcal Particulars 

3. Dosage form and Strength 

Rybelsus® 3 mq tablets 
White to lịght yellow, ovải shaped tablet debossed with “3ˆ on one side ang "novo' on the 
6ther side 

Rybelsus® ? mg tablets 
White to light yellow, oval shaped tablet debosserl with '7' ơn one side and 'novo” on the 
gther side 

Rybelsus” 14 ma tablets 
White to light yellow, oval shaped tablet debossed with '14' on one side and 'novo' on 
the other side 

4. Clinical particulars 

4.1 Therapeutic indication 
RYBELSUS® 1s Indicated as an adjunct to diet and exercise to improve gÌycemic control in 
adults with type 2 diabetes mellitus 

Limitations of Use 
« RYBELSUS* hạs not been studied in patients with a history of pancreatitis  Consider 

other antidiabetic therapies in patIents wath a history of pancreatitts [see sectlon 4 4 
specal warnings and precautions for use] 

« RYBELSUS° is not Indicated for use In patients wath tyne 1 diabetes mellitus 

4.2 Posology and method of administration 

Posology 
The starting dose of Rybelsus" s 3 mq once dathy for one month After one month, the 
dose should be increased to a maintenance dose of 7 mg once daily, After at Íeast one 
month ơn with a dose oÍ 7 mg once daily, the dose can be increased to a màintenance 
dose of 14 mg once daily tơ further improve gÌycaernic control 

The maximum recommended single daily dose of Rybelsus® ¡s 14 mg. Taking two 7 mg 
tablets to achieve the effect of a 14 mg dose has not been studied and ¡s therefore not 
recommended 

Rybelsus* can be used as monotherapy œr In combinatton with one or more gÌlucöse- 
lowenng medicinal products (See Clnical efficacy and safety under section 5 2 
Pharmacodynamics properties) 

'When Rybelsus® s used in combination with metformin andfor ä sodiuim-glucose 
co-transporter-2 inhibitor (SGLT2)) ør thịazolidinedione, the current dose of met[formin 

and/or SGLT2thiazolidinedione can be continued 

When Rybelsus® s used mm combination with a sulfonylurea or Insulin, ä reductlon in the 
dose of sulfonylurea or insulin should be considered to reduce the rrsk of hypoglycaermia 
(Sep sectton 4.4 Special warnings and precauttons for use} 

Self-monitoring of blood glucose ¡s not needed In order to adjust the dose of Rybelsus” 

Blood glucose self-monitoring is necessary to adjJust the dose of sulfonylurea and Insulin, 

particularly when Rybelsus is started and ¡nsulin ¡s reduced A slepwise approach to 
Insulin reduction ¡s recommended 

Missed dose 
IÍa dose Is missed, the missed dose should be skipped and the next dose should be taken 

the Íollowing day 

Special Population: 

No dose adiustment is required based an Ane: Therapeuttc experience tì patIeffS >75 year5. _—al 

Table 1 Adverse reactions from controlled phase 3a trials 

MedDRA system | Very common | Common Uncommon Rare 
organ cÍass 

Immune system Hyưpersensitvity | AnaphyfacUic 
disorders reaction 

Metabolism and | Hypoglycaemra | Hypoglycaemia 
nutrition when used when Uused with 
disorders with insulin or | other oral 

sulfonylurea*  |antidtabetic 
products" 
Decreased anpetite 

Eye disorders Diabetic 
retinopathy 
compltcations° 

Cardiac Increased heart 

disorders rate 

Gastrointestinal | Nausea Vomiting Eructation Acute 

disorders Diarrhoea Aibdominal pain Pancreatitrs 
Abdominal 
distension 
Constipation 
Dyspepsia 
Gastritis 
Gastro-oesophageal 
reflux isease 
Flatulence 

Hepatobiliary Cholelrithiasis 

disorders 

General Fatigue 
disorders and 
administration 
site conditions 

Investigations Increased lipase Waight 
Increased amylase decreased 

“' Hypoglycaemia defined as blood glucose <3 0 mmolfL or <54 mg/dL 

°!. Diabetic retinopathy complications Is a composite of retinal photocoagulation, treatment 

with Intravitreal agents, vitreous haemorrhage and diabetes-related blindness 

(uncommon). Frequency Is based on the card\ovascular outcomes trial with s.C 

$emanlutide, but ¡t cannot be excluded that the rsk of diabetic retinopathy complications 

(đentified also applies to Rybelsus® 
*' Grauped term covering also adverse everits related to hypersensitivity such as rash and 

urtIcaria 

Descnption of selected adverse reactIlons 
tl/poglycaemia 
Severe hynoglycaemia was nrimarily observed whien Rybelsus® was used with a sulfonylurea 
(<0 1% of subjects, <0 001 event patient year5) or tnsulin (1 1% of subiects, 0 013 event 
patIlent years). Few episodes (0 1% of subJects, Ø 001 eventVpatient years) were observed 
with Rybelsus# in combination with oral antidtabetics other than sulfonylurea 

G251rOIntestunal adverse reactions 
Nausea occurred In 15%, diarrhoea in 10%, vomiting In 7% of patients when treated with 
Rybelsus® Most events were mild to moderate in severity and of short duration The events 
led to treatment discontinuation in 4% of subJects. The events were most frequently 
reported during the Íirst months on treatment 

Acute pancreatitis confirmed by adjudication has been reported ¡n phase 3a trials, 
semaglutide (<0 1%) and comparator (0.2%). In the cardiovascular outcomes trial the 
Írequency of acute pancreatitis confirmed by ad|udication was 0 1% for semadlutrde and 
0.2% for placebo 

Diabettc reinopathy complicatroris 
A 2-year clincal trial with s c semaglutide nvestIlgated 3,287 patients with type 2 diabetes, 
with hìgh cardiovascular risk, long duration 0Ý diabetes and poorly controlled blood qlucose 
In thị trai, adjudicated events of diabetic retI0opathy complications occurred in more patIlents 
treated with s.c semaglutide (3 0%) compared tơ placebo (1 8%). Thịs was observed in 
Insulin-treated patlents with known diabetlc retinopathy The treatment difference appeared 
early and persisted throughout the triai, Sy5t@mattc evaluation of diabetic retInopathy 
complication was only performed in the caftOvascular outcomes trai vạith s.c semaglutide 

In chntcal traals with Rybelsus of up to 18 months duration involving 6,352 patients with 
type 2 diabetes, adverse events related to diabetc retinopath: 
proportions ¡n subiects treated with semaglutIide (4 23) and torgezbeo) 235 vang 

Discontinuation of treatment due tợ adver5E #Vents was 3% for patieni 
Rybelsus®. The most Írequent adverse event leacing to tha tt nượi: ÔHheog Mũ 
qastrotntestinaÍ 

lmmunogeniuty 
ConsistenL with the potential immurogeniC properties oÍ merlicinal nreycliirf< rantainina 
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4. Clinical particulars 

: utic indication - 

KnitisUs indicated as an adjunct to diet and exercise to Improve gÌycerric control in 

adults with type 2 diabetes mellitus 

Limitations of Use : 

RYBELSUS® has not been studied in patlents with a history of pancreattis Consider 

other antidiabetic therapies in patienl5 with a history of pancreatitis [see section 4.4 

special warnings and precautIlons for use] 

RYBELSUSE is not indicated for usẽ In pattents with type T diabetes mellitus 

4.2 Posology and method of administration 

| 
The starting dose of Rybelsus? ¡s 3 mg 0nce daily far one month, After one mọnth, the 

dose should be increased to a maintenance dose of 7 mq once daily. After at least one 

month ơn with a dose of 7 mg once daily, the dose can be Increased| to a mãinterarice 

dose of 14 mg once daily to further ImpFØve glycaemic control 

The maximum recommended single datlý dose of Rybelsus? is 14 mg. Taking two 7 mg 

tablets to achieve the effect of a 14 mạ đô5ẽ has not been studied and ¡s therefore not 

recommended 

Rybelsus® can be used as monotherapy 0f tn combination with one or more glucose- 

lowering medicinal products (See Clinical Efficacy and safety under section 5.2 

Pharmacodynamics properties) 

When Rybelsus® is used In combinatlon with metformin and/or a sodium-glucose : 

co-transporter-2 inhibitor (SGLT21) or thiazolidinedione, the current dose of metformin 

and/or SGLT2i/thiazolidinedione can be continued, 

® « used in combination wIth a sulfonylurea or insulin, a reduction in the 

bat Sen or insulin should be Cônsidered to reduce the risk of hypoglycaemia 

(See section 4.4 Special warnings and preCautlons for use). 

Self-monitoring of blood glucose Is not needed in order to arijust the dose of Rybelsus°®, 

Blood glucose selÍ-monitoring I5 necessary to adjust the dose of sulfonylurea and insulin, 

particularly when Rybelsus# is started and insulin ¡s reduced. A stepwise approach to 
insulin reduction is recommended, 

Missed dose 
lÍ a dose s missed, the missed dose should be skipped and the next dose should be taken 
the following day. 

Special Ponulation: 

rủ 
No dose adJustmen† Is required based on age. Therapeutic experience in patients >75 years 
Gf age Is limited (see sectign 5.3 Pharmacœ 'ErtÌE5): — 

nị 

No dose adjustrent ¡s required based on gender. 

Race and ethnicity 
No dose adjustrent is required based on race and ethnicity, 

: ảnh kcimoai 

No dose adjustment is required for patients with hepatic impairment, Experience with the 
use of semaglutide in patients with severe hepatic impairment Is limited. Caution should 
be exercised when treating these patients with semaglutide (See Clinical efficacy and 
safety under section 5.2 Pharmacodynamics properties and see section 5.3 
Pharmacokinetic properties). 

No dose adjustment is required for patients with mild, moderate or severe renal 
impairment. Experience with the use of semaglutide in patients with severe renal 
Impairment is limiter. Semaglutide is not recornmended in patients with end s†age renal 
disease (See Clinical efficacy and safety under section 5.2 Pharmacodynamics properties 
and see sectlon 5.3 Pharmacokinetic properties). 

Children and adolescents 
The safety and efficacy of Rybelsus® ¡n children and adolescents below 18 years have not 
been established. No data are available 

h inistrati 

Rybelsus? ¡s a tablet for once-daily oral use. 

Rybelsus® should be taken ơn an empty stomach, Rybelsus® should be swallowed whole 
with up tơ half a glass of water equivalent to 120 ml. Do not split, crush or chew the 
tablet. Wait at least 30 minutes before the first meal or drink of the day or taking other 
oral medicinal products. Waiting less than 30 minutes may decrease the absorption gf 

semadqlutide 

4.3 Contraindications l : l l 

Hypersensitivity to the active substance or to any of the excipients listed in section 8. 

Pharmaceutical Particulars 

Ỉ nd precautions for use 

nhà lfbetieeooes Xhế in patients with type 1 diabetes mellitus or for the 

treatment of diabetic ketoacidosis. Diabetic ketoacidosis has been reported in insulin- 

dependent patients whom had rapid discontinuation or dose reduction of insulin when 

treatment with a GLP-1 receptor agonl5t I5 started., 

There is no therapeutic experience with Rybelsus” in patients with bariatric surgery. 

inal eff nở ratipn 
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with ntravitreal agents, vireous haemorrhage and diabetes-related blindness 
(uncommon). Frequency is based on the cardigvascular outcomes tral with s.c. 
semaglutide, but it cannot be excluded that the risk of diabetic retinopathy complications 
Identified also applies to Rybelsus® 
Grouped term covering also adverse events related to hypersensitivity such as rash and 
Lrticaria 

ripti 1Ì n 

tlvpoglựcaemia 
Severe h/podlycaemia was primarily observerl when Rybelsus® was used with a sulfonylurea 
(<0.1% of subjects, <0.001 event patient years) or insulin (1.1% of subjects, 0.013 events/ 
patlent years). Few episodes (0.1% of subjects, 0.001 events/patient years) were observed 
with Rybelsus® in combination with oral antidiabetics other than sulfonylurea. 

Gastrointestinal adverse reactions 
Nausea occurred In 15%, diarrhoea ín 10%, vomiting in 7% of patients when treated with 
Rybelsus®. Most events were mild tơ moderate in severity and of short duration. The events 
led to treatment discontinuation In 4% of subjects. The ewen†s were most frequently 
reported during the first months on treatment. 

Acute pancreatitls confirned by adjudication has been reported in phase 3a trials, 
sermaglutide (<0. 1%) and comparator (0.2%). In the cardiovascular outcomes trial the 
frequency of acute pancreatitis confirmed by adjudicatton Was 0.1% for semaglutide and 
0.2% Íor placebo. 

Diabetic retinopathy complications . 
A 2-year clincal trịa| with s.c.semaglutide inuestigated 3,297 patients with type 2 diabetes, 

with hinh cardiovascular risk, long duration of diabetes and poorly controlled blood glucose. 

In this trial, adjudicated events of diabetic retinopathy complications occurred in more patients 

treated with s.c,semaglutide (3.0%) compared to placebo (1.8%). Thịs a5 observed in 

insulin-treated patients with known diabetic retinopathy. The treatment difference appeared 
early and persisted throughout the trial. Systematic evaluation of diabetic retinopathy 
complication was only performed ¡n the cardiovascular outcomes trial with s.c.semaglutide 

In clinical trials with Rybelsus of up to 18 months duration Involving 6,352 patients with 

type 2 diabetes, adverse events related to diabetic retinopathy were reported in similar 
proportians in subjects treated with semaglutide (4.2%) and comparators (3.8%). 

Discontinuatian dụe to an adverse event : 
Discontinuation of treatment due to adverse events was 9% for patients treated with 

Ryhelsus®. The most frequent adverse events leading tO discontinuation were 

gästrointestinal. 

l 
| Consistent with the potential Immunogenic propertes of medlicinal praducts containing 

proteins or peptides, patIents may develop antibodies following treatmentwith - 

semaglutide. The proportion of subjects tested p0sitIve Íor anti-sernaglutide antibodies at 
any time point after baseline was low (0.5%) and no subjects had neutralising anti- 

semaglutide antibodies or anti-semaglutide antibodies with neutralising effect on 

endogenqus GLP-1 at end-of-trial. 

Irncreased heart rate h 
Increased heart rate has been observed with GLP-I receptor agonists. In the phase 3a trials, 

mean changes of 0 to 4 beats per minute (bprm) from a baseline of 69 to 76 were observed 
in patients treated with Rybelsus 

4.9 Overdose 
Effects oÍ overdose with semaglutide in clinical studies may be associated with 
gastrointestinal disorders. In the event of overdose, appropriate supportive treatment shouldl 
be inttiated according to the patient5 clinical signs and symptoms. A prolonged period of 
gbservation and treatment of the symptoms may be necessary, taking into account the long 
half-life of semaglutide of approxrnately 1 week, There Is no specific antidote for overdose 
with semadlutide. 

5 Pharmacological properties 

5.1 Mechanism of Action 
Semandlutide is a GLP-† analoque with 94% sequence homology to human GLP-T 
Semaglutide acts as a GLP-1 receptor agonist that selectively binds to and activates the 
GLP-1 receptor, the target for natie GLP-1. 

GLP-1 is a physiological hormone that has multiple acuons in glucose and appetite 
requlation, and in the cardliovascular system. The glucose and appetite effects are specifically 
medliated via GLP-1 receptors in the pancreas and the brain 

Semaglutide reduces blood glucose in a glucose-dependent manner by stimulating insulin 
secretion and lowering glucagon secretion when glucose 1s hìgh, The mechanism of blood 
glucose lowering also involves a minor delay ¡n gastric emptying ìn the early postprandial 
phase. During hypoglycaemia, semaglutide diminishes tnsulin secretion and does not impair 
glucagon secretion. The mechanism oÍ semaglutide is Independent of route of 
administratlon. 

Semaglutide reduces body weioht and body fat mass through lowered energy Intake, 
Involving an overall reduced appetite. In addition, semaglutide reduces the preference for 
high fat foods. 

5.2 Pharmacodynamics properties 
Pharmacotherapeutic group: Drugs used in dịabetes, Glucagon-like peptide-† (GLP-1) 
analoques, ATC code: A10BJ06 

Pharmacodynamic effects 
Hi i<c cSẾNP lAcsxee ÊX~kl—~= =1. — W ca. LÀNGG20:!EIN D26 E2 NGA HAI be ce duc 
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*hạt can cause dehydration, which ¡n rare (355 can |ead t9 ä dleterioratlon nÝ renal [unction 

Patents treated with semaglutide should be adwsedl of the potential risk of dehydratign 

In relation tơ qastrointestinal side effects 3d take precautlans ta avoid fluid depletion 

Acute pancrealtis 
Acute pancreatitis has been observed wIth the se of GLP-1 receptor agonsts. PattentS 

should be informed of the characteristt£ Sfnptoms of acute pancreatttls. lÍ nancreattfl5 1s 

suspected, Rybelsus® should be discontinêd, ¡Í confirmed, Rybelsus° should not be 
res\arted. Caution should be exercised I PâlIents wịth a hịstory oF pancreatitis 

In the absence of other siạns and symp†9f'5 of acute pancreatitls, elevatlons in pancreatic 
enzymes alone are not predictive of acut# BancreatitIs 

~s. K:: se _... 

Hypoglycaemia 
Insulin and sulfonylurea are known tơ (äu3€ hypoglycaema. Patients treated with 

Rybelsus® ¡n combinatIlon with a sulfonyÌuf8a or insulin may have an Increased risk of 

hypoglycaemia. The nsk of hypoglycaern!ả Can be lowered by reducing the dose of 

sulfonylurea or insulin when imtiating treatment with Rybelsus# 

Diabetic retinopathi 
Raptd (iP'E/ETISHEIf glucose control ha5 been associated with a temporary worsening 

of diabetic retinopathy but other mechaniSm cannot be excluded. Long-terrn glycaemic 

control decreases the risk of diabetic rettnopathy, Patients with a history of diabetic 
retInopathy should be manitored for worsening and treated according to clinical guidelines. 

Heart {aIlure : 
There Is no therapeutic experlence In patlents with congestive heart failure New York 
Heart Assoriation (NYHA) class IV and semaglutide is therefare net recommended In 
these patients. 

4.5 Drugs interactions 
In vitro studies have shown very low potential for semaglutide to inhibit or tnduce CYP 
enzymes, and to inhibit drug transportET5. 

Semaglutide delays gastric emptying which may influance the absorptlon of other oral 
medicinal products. 

ff Rybelsus® 

Thưroxinne 
Total exposure (AUC) of thyroxine (adjusted for endogenous leuels} was increased by 33% 
following administration of a single dose Of levothyroxine, Maximum exposure (C„„a„) WaS 
unchanged. Monitoring of thựroid parameters should be considered when treatinq 
patients with semaglutide at the same time as levothyroxine, 

r mediicinal 

Marfarin 
Semanlutide did not change the AUC or C„„ GÝ R- and 5-warfarin following a single dose 
of warfarin, and the pharmacodynamic effects of warÍarin as measured by the 
International normalised ratio (INR) were not affected in a clinically relevant manner. 
However, upon initiation of semaglutide treatment in patients on warfarin or other 
coumarin derivatives, frequent monitoring øf INR is recornmended. 

Rosuvastatin 
AUC 6Í rosuvas†atin was Increased by 41% {90% Cl. 24; 60] when co-administeredl with 
semaqlutide. Based on the wide therapeutic index of rosuvastatin the magnitude of 
changes in the exposure ¡n nơt considered clinically relevant. 

liqoxin, praÍ' ñ rmin, Ít 
No clinically relevant change in AUC or C„„„ of digoxin, oral contraceptives (containing 
ethinylestradiol and lewonorgestrel), metfarmin or furosemide was observed when 
concurrently administered with semaglutide. 

Interactions with medicinal nrodurts with very low bioavallability (F: 1%) have not been 
evaluated. 

mị | 
No clinically relevant change in AUC ør Crax of semaglutide was observerl when taken 
with omeprazole. 

In a trial investigating the pharmacokinetics of semaglutide co-administeredl with Íive 
other tahlets, the AUC oÍ semaglutide decreased by 34% and C„„„ by 32%. Thịs suggests 
that the presence of multiple tablets in the stomach influences the absorption of 
semaglutide if ca-administered at the same time. After administering semaglutide, the 
patients should wait 30 minutes before taking other oral medicinal products. 

Interactlon with food 
Cancamitant intake of food reduces the exposure of semaglutide 
(see sectian 4.2 Posology and method of administration). 

4.6 Use in special populations (Fertility, pregnancy and lactation} 

Women of chịldbearing potential 
Women oí childbearing potential are recomtmended to uIse contraception when treated 

with Rybelsus®. 

Pregnanœ' 
Studies in animals have shown reproductive toxicity (see secton 6. Nonclinical propertles}. 

There are limited data from the use of sernaglutide in pregnant women. Therefore, Rybelsus° 

should not be used during pregnancy. Women of childbearing potential are recommenderl 

to use contraception when treated with Rybelsus®. lÝ a patiant wishes to become 

pregnant, or pregnancy occurs, Rybelsus” should be discontinued. Rybelsus® should he 

discontinued at least 2 months bafore a planned pregnancy due to the long half-life. 
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earlý Vụth 4 lowering ØÏ ÍA5ting glucose wuthịm the first wweek of treatrnent 
AI 2 inlllax bu: Evaluations đescribed ba|qu/ were performed after 12 weeks oft. 
treatrnen\ 

lị |, 

Semagluttde retluces Íasting and postprangd, al giucøse concentrations. In patients wnth type 
2 diabetes, treatmen† with semaglutide ras,ted in a relative reduction compared to placebO 
of 22% [13, 30] for Íasting glucose and 29% [19, 37] for postprandial glucose 

Jf ị irisulli Ï 8ela-c 
Semaglutide improves beta-celÌ function Compared to placebo, semaglutide improved both 
first- and second-phass insulin response, with a 3- and 2-fold increase, respectwely, and 

Increased maximal beta-celÌ secre†0ry capacrty after an arginine stimulation test in patlen†s 
with type 2 diabetes. In additlon, semadlutrde treatment Increasedl fasting insulin 
concentratIons compared to placebo. 

Glucagon secretion 
Semaglutide lowers the fasting and postprangial glucagon concentrations. In patients with 
typE 2 diabetes, sernaglutide resulted in the {ollowing relative reduictions In glucagan 
cormpared to placebo: postprandial glucagon ;esponse of 28% [15; 41] 

lÍ Ï : lụcose-dependent insulin and glucagon secretion 
Semaglutide reduces blaod glucose in a glucose-dependent manner by stimulating insulint 

secretton and lowering glucagon secretion when blood glucose is hinh. The mechanism Ø 

blood glucose lowering also Involves a minor delay in g3StrIc emptying in the early 
postprandial phase. During hypodlycaemia, semaglutide diminishes ¡nsulin secretion and 

does not impair glucagon secretion. The mechanism 0Ý semaglutide ¡s independent of the 
route gÝ administration. 

Gastric emplying 
SemaglutIde causes a minor delay in early postprandial gastric emptying, with paracetamGÌ 

exposure (AUCo.tu) 31% [13, 46] lower in the first hour after the meal, thereby reducing the 

rate at which glucose appears ¡n the circulation postprandially, 

A greater reduction in body weight was observed with Rybelsus® compared to studied 

comparatofs (placebo, sitagliptin, empagliflozin and liraglutide). The body weight loss with 
semaglutide was predominantly Írom fat tissue with löss of fat mass being 3-fold larger 
than loss of lean mass. 

SemaglutIde compared to placebo lowered the energy in†ake of 3 consecutIve ad libitum - 

meals by 18-353. Thị: was supported by a sernaglutide-induced suppression of appEtIt€ In d 
the Íasting state as well as postprandially, improved control of eating, less food craving5 ân! 

a relative lower preference for high fat food. 

l lÍ 

Semaglutide compared to placebo lowered fasting triglyceride and very-|ow-densIty 

lIpoproteins WIDD chơleetrrol concentrations by 19% |8; 28] and 20% [5; 33], respectively 
The postprandial triglyceride and VLDL cholesterol response to a high fat meal was reduced 

by 24% [9; 36] and 21% [7; 32], respectively. ApoB48 was reduced both in fasting and 

p0stprandial state by 25% [2, 42] and 30% [15; 43], respectively. 

€argiac electrophysology (QTc) b 
The effect of semaqlutide on cardiac repplarisation was tested in a thorough QTc trial. At an 

average exposure level 4-fold higher than that of the maximum recommended dose of 

Rybelsus®, semaglutide did not prolong QTE Intervals to any clinically relevant extent. 

Clinical efficacy and safety . 
The efficacy and safety of Rybelsus® have been evaluated in eight global randomised 
controlled phase 3a trials. In seven trials, the primary objective was the assessment of the 
glycaemic efficacy; in one trial, the primary obiectIve was the assessment of cardiovascular 
0utcomes. Adritionally, two phase 3a trials were conducted with Rybelsus® in Japanese 
patlents, 

The trials included 9,543 randomised patients with type 2 diabetes (5,707 treated with Rybelsus®), 
Including 1,170 patients with moderate renal Impairmnent. The efficacy of Rybelsus? was 
compared with placebo ør actwe controls (sitagliptin, empanliftozin and  liraglutide). 

In all trials, treatment with Rybelsus# resulted In clinically meaningful improvemertts in 
HbA1c, fasting plasma glucose (FPG) and body weight. These effects were maintained up to 
a trial duration of 78 weeks. 

The efficacy of Rybelsus° was not impacted bự baseline age, qender, race, ethnicity, body 
weight, BMI, diabetes duration, upper gastrointestinal disease and level oÝ renal function. 

Inical efft - lan of PIONEER trí 

PIONEER T = Monotheranw 

In a 26-week double-blind trial, 703 patients with type 2 diabetes Iinadequately controllerl 
with diet and exercise were randomised to Rybelsus® 3 ma, Rybelsus® 7 mg, Rybelsus® 
14 mạ or placebo onrce claily 

The mean age of the study population was 55 years, and the mean duration of type 2 
diabetes was 3.5 years. Querall, 759 were White, 5% were Black or African American and 
17% were Asian. Hispanic or Latino pattents compromised 269% (n=180) of the population 
The mean body weight at baseline was B8 ko 

Monotherapy with Rybelsus® 7 mg and 14 mg once đaily was superior at week 26 in 
reducing HbÄ¡, compared with placebo. Rybelsus® 14 mg was superior In reducing body 
'weigh† compared with placebo (Table 2). 
Table 2 Results of a monotherapy trial comparing Rybelsus® with placebo at week 26 

| (PIONEER 1ì 
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However, tuipon initration of semaqluticle treatment In patIients on warfarin or other 
€oumarin derivatives, frequent monItoring of INR Is recommended 

osuwastatin 
AÚC of rosuwastatIn was increased by 41% {90% Cl. 24; 60] when co-administered with 
*emaglutide. Based on the wide theranautic index of rosuvastatin the magnitude of 
changes in the exposure In not consIdered clinically relevant 

KjOxIn, ofal contraceptives, metformin_ furosemide 
No clinically relevant change in AUC or €.... of digoxin, oral contraceptives (containing 
ethinylestradiol and levonorgestrel), metformin or furosemide was observed when €oncurrently administerecl with Semaglutide 
Interactions with medicinal pự 

: 
hen) ProdU€ts wi\h vạry low bioavailability (F: 1%) have not been 

ft f other mediicinal pn n 
r3z0li 

No clinically relsvant change in AUC or Cmax 0Ÿ semadlutide was observed when taken 
with omeprazole 

In a trial investigating the pharmacokinetics of semaglutide co-administered with five 
other tablets, the AUC of semadlutide decreased by 34% and C„„„ by 32%. Thịs suggests 
that the presence of multiple tablets in the stomach influences the absorption of 
5emaglutide if ca-administeret at the same time. After administering semaglutide, the 
patlents should wait 30 minutes before taking other oral medicinal products. 
Inter. 
Concomitant intake of food reduces the exposure of semaglutide 
(see section 4.2 Posology and method of administration). 

m, 

4-6 Use in special populations (Fertility, pregnancy and lactation} 
Women of chị Ï lại 
'Women of childbearing potential are recommended to use contraception whien treated 
with Rybelsus®. 

Pregnancy 
Studies in animals have shown reproductive toxicity (see section 6. Nonclinical properties), 
There are limited data from the use of semaglutide in pregnant women. Therefore, Rybelsus? 
should not be used during preqnancy. Women of childhearing potential are recommended 
†o use contraception when treated with Rybelsus®. lÝ a patient wishes to become 

pPregnant, or pregnancy occurs, Rybelsus# should be discontinued. Rybelsus® should be 
discontinued at least 2 months before a planned pregnancy due to the long halí-life. 

Breas†-feeding 
In lactating rats, semaglutide, salcaprozate sodium andor its metabolites were excreted in 
milk. As a risk to a breast-fed child cannot be excluded, Rybelsus® should not be used 
during breast-feeding. 

Fertilitv 
The effect of semaglutide on fertility in humans is unknown. Samanlutide did not affect 
male feriility in rats. In female rats, an increase in oestrous length and a small reduction in 
number of ovulations were observed at doses associated with maternal body weight ioss. 

4.7 Effects on ability to drive and use machines 
Rybelsus® has no or nealiqible influence on the ability to drive or use machines. When it is 
used in combination with a sulÍonylurea or insulin, patiernts should be advised to take 
precautions to avoid hypoglycaemia while driving and using machines. 

4.8 Undesirable Effects 
f saf rofi| 

In 10 phase 3a trials, 5,707 patients were exposed to Rybelsus° alone or In combination 
with other glucose-lowering medicinal products. The duration of the treatment ranged 
from 26 weeks to 78 weeks. The most frequently reported adverse reactions in clinical 
trials were gastrointestinal disorders, including nausea, diarrhoea and vomiting. In 
qeneral, these reactioris were mild œr moderate in severity and of short duration. 

Tabul li T: l 
Table 1 iists adverse reactions identified in all phase 3a trials in patients with type 
2 diabetes mellitus (further described in section 5.2 Pharrnacodynamics properties). The 
frequencies of the adverse reactions are based on a pool of the phase 3a trals excluding 
the cardiovascular outcomes tria|, 

The reactions are listed below by system organ class and absolute frequency. Frequencies 
are defined as: very commen: (>1/10); common: (>1/100 to <1/10); uncommon: 
(>1/1,000 to <1/100); rare: (>1/10,000 to <1/1,000) and very rare: (<1/10,000). Within 
sach frequency grouping, ädVerse reactions are presented in order of decreasing 
Sêfi0Usness. 

Semaglutide compared to placebo lowered fasting triglyceride and very-l0w-densty . BRu 
lIpaproteins (VLDL) cholssterol concentrations by 19% {8 28] and 20% [5; 33], respectively 
The postprandial triglyceride and VLDL cholesterol response to a hình fat meal was reduced 
by 24% {9; 36] and 21% [7; 32], raspectively. ApoB48 was reduced both in fasting and 
postprandhal state by 25% [2, 42] and 30% [15; 43], respectively. 
Cardiac electrophysiology [QTc) 
The effect of semaglutide on cardiac repolarisation was tested in a thorough QTc trial. At an 
average exposure level 4-ƒold higher than that of the maximum recommended dose of 
Rybelsus, semaglutide did not prolong QTC intervals to any clinically relevantt extent. 

l nụ fÍn 
The efficacy and safety of Rybelsus® have been ealuated in aight giobal randomised 
controlled phase 3a trlals. In seven trials, the primary objective was the assessment of the 
glycaemic efficacy; in one trial, the primary 0bjective was the assessment of cardiovascular 
outcomss. Additionally, two phase 3a trials Were conducted with Rybelsus* in Japanese 
patients, 

The trials included 9,543 randomised patients with type 2 diabetes (5,707 treated with Rybelss®), 
Including 1,170 patients with moderate renal impairment. The efficacy of Rybelsus® was 
compared with placebo or active controls (sitagliptin, empagliflozin and liraglutide). 
In all trials, treatment with Rybelsus® resulted in clinically meaningful improvements in 
HbATc, fasting plasma glucose (FPG) and body weight. These effects were maintained up to 
ä trial duratian of 78 weeks. 

The efficacy of Rybelsus® was not impacted by baseline age, gender, race, ethnicity, body 
weight, BMI, diabetes duration, upper gastrointestinal disease and level of renal function. 

Jính Ñ =. lạn gí. ñ trial: 

PIONEER 1 ~ Monotherapy 

In a26-week: double-blind trial, 703 patients with type 2 diabetes inadequately controlled 
with diet and exercise were randomised tơ Rybelsus® 3 mq, Rybelsus® 7 mg, Rybelsus® 
†4 mạ or placebo once daily. 
The mean aqe of the study population was 55 years, and the mean duration of type 2 
diabetes was 3.5 vears. Overall, 759 were White, 59% were Black or African American and 
17% were Asian, Hispanic or Latino patients comprormised 26% (n=180) of the population. 
The mean body weight at baseline was 88 kg. 

Monotherapy with Rybelsus# 7 mg and 14 mg once daily was superior at week 26in 
reducing HbA;, comparad with placebo. Rybelsus° 14 mq was superior in reducing body 
weight compared with placebo (Table 2). 

Table 2 Results of a monotherapy trial comparing Rybelsus® with placebo at week 26 
(PIONEER 1) 

Rybelsus® Rybelsus® Placebo 
7 mg 14 mq 

Full analysis set (M) 175 175 178 

HbA;¡, (%) 

Baseline 80 80 Tế | 
Change from baseline! -1.2 -1.4 -0.3 

Difference fram placebo' [85% CI]| -0.9|-1.1;-0.6]*[ -1.1 [-1.3; -0.8]* 

Patlents (%) achieving HbAy, <7.0% | 69! 77" đi 

FPG (mmalU) 

Baseline 90 88 89 

Change from baseline' “15 -1:8 -0.2 

Diference from placebo! 95% CI| | -14L1.9,-0.8]*| -1.6-2.1; -1.2} 

Body weight (kg) 

Baseline (mean) 890 88.1 88.6 

Change from baseline" 23 -3.7 -1.4 
Difference Írom placebo' [35% CI]| -09|-149;0.1| | -2.31-3.1;-1.5]* 

` lrrespective of treatment discontinuation œr initiation of rascue medication (pattern mixture 
model using multiple imputation). * p<0.001 (unadjustec| 2-sided) for Superlority, controlled 
for multiplicity. § p<0.05, not controlled for multiplicity; for 'Patients achieving HbA¡; <7.0%", 
the p-value is for the odds ratio vs placebo. 

- | liflpzIn, ú inaftion with min 
In a 52-week open-label tria| (26-week primary endpoint), 822 patlents with type 2 diabetes Were randomised to Rybelsus® 14 mạ once daily or ernpagliflozin 25 mg ønce daily, both in 
combination with metformin. l 
The mean age oÍ the trial population was 58 Vears, and] the mean Ï 
diabetes was 7.4 years. Querall, 86% were White, 7% were Black Sự hiên lốp Lại nd 6% were Asian. Hispanic or Latino patients comprised 244% (n=199) of the populati Tn mean body weight at baseline was 92 kq PHEHIRQGESTENG 
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Treatment with Rybelsus® 

1 |rrespective of treatment discontinuation or initiaton of rescue medicaton (pattern mixture 
model using multiple imputation). " p<0.001 (unadjusted 2-sided) for superiority, controlled 
for multiplicity. *p<0.05, not controlled for multiplicity; for 'Patients achieving HbA¡, <7.09%", 
the p-value is for the odds ratio vs empagliflozin 25 mq. 

ĐIONEER 3 - Rvbelsus° vs. sitaglipntin, both in cambination with metforrmin or metformin with: 

In a 78-week, double-blind, double-dummy trial (26-week pnrimary endpoint), 1,864 patients 
with type 2 diabetes were randomised to Rybelsus® 3 mg, Rybelsus? 7 mg, Rybelsus* 14 mg 
or sitagliptin 100 mg once daily, all in combination with metformin alone or metformin and 
sulfonylurea. 

T= 
14 mq once daily was superior at week 26 In reducing HbÂ¡, Table 6 Results of a trial comparing Rybelsus® with placebo ¡ ients with type WMbic si; =(h tin 35 mg once rlaily (Table 3) diabetes and moderate renal impairment at week 26 (PIONEE S) 2 

'HÏtS of a trial Ï Ï (PIONEER 2) comparing Rybelsus® with empagliflozin at week 52 fybebus> Placebo 5 

m 

Ruinhop kề: 7-”°'gó4 Full analysis set (N} vn T 
mg 

Full analysis set (N) 411 410 HbAx, (5) 

'Week 26 Baseline ETn ¬ 

HbAx, (%) Change Írom baseline' -10 02 

Baseline Sĩ FT Difference from placebo' [95% C]j -0.8[-1.0; -0.6]* - 
Change from basaline! 13 FT Patients (%) achieving HbAa, <7.0% 581 23 

Difference from empagliflozin' {95% cỊ] | -0.41-0.6; -0.3]* 5 FPG Tà 

Patients (%) achieving HbA:, <7,0% sm" 40 Boseline 91 9.1 
FPG (mmol/L) Change Írom baseline' -15 04 

Ba:eliie SE Sz Difference from placebo' [35% CI] ~1.2 [-1.7; -0.6]* 

Change from baseline' -2.0 -2.0 .= _ (g) 

Difference from empaglliflozin! [35% CỊ 0.0102; 0.3] = seline 913 904 
Body weight (kg) Change from baseline' -3.4 -0.9 
mm 5S Si. Difference from placebo' [35% CI] ~2.5[-3.2; -1.B]* # 

: ễ = ` lrrespective of treatrent discontinuation or initiation of rescue medication (pattern Change from baseline' -3.8 3 mixture model using multiple imputation). ° p<0.001 (unadjusted 2-sided) Co nHÌn 
Difference from empagliflozin' [35% CỊ] -0.1†-0.7; 0.5] - controlled for multiplicity. ' p<0.05, not controlled for multiplicity; for 'Patients achieving Week S2 HDA¡; <7.0%”, the p-value is for the odds ratio vs placebo., 

HbÄ¡c (%) ( Bạ iazolidinediones._ exiblo-dose-adjustment trị 
Chanae from baseline' -13 -0.8 + bà E2 ông vinh nhi trial, 504 #iiei MP †ype 2 diabetes were randomised to 

= : Iybelsus” (flexible dose adjustment of 3 mụ, 7 mạ, and 14 mg once daily} or sitagliptin Difference from empagliflozin" [35% CI] -0.4 [:0.5; -0.3J" Sẽ 100 mg once daily, all in combination with †~2 oral glucose-lowering metEotore. , 
Patients (%) achieving HbA;, <7.0% 68 43 (metformin, SGLT2 inhibitors, sulfonylurea or thiazolidinediones). The dose of Rybelsus® 
Body weight (kg) was adJusted every 8 weeks based on patient5 glycaemic response and tolerability, The 

— sitagliptin 100 mg dose was fixed. The efficacy and safety of Rybelsus# were evaluated at 
Change Írom baseline' -3.8 -3.6 week 52. At the end of 52 weeks, the percentage of patients on-treatment with Rybelsus® 
Difference from empagliflozin' 95% CIỊ |_ -0.21-0.9;0.5] E 7 mg were 30.2% and Rybelsus? 14 mạ were 59.4%. 

The mean age of the trial population was 57 wears, and the mean duration of tựpe 2 diabetes 
was 8.8 years. Qwerall, 763% were White, 9% were Black or African American and 14% 
were Asian. Hispanic or Lating patients comprised 21% (n=105) of the population. The 
mean body weight at baseline was 89 kg. 

After 52 weeks of treatment, 58.3% of the patients achieved the tarqet of HbA„, <7.0% 
with adjustable dosing of Rybelsus® compared to 25.2% of patients treated with 
sitagliptin 100 mg. Rybelsus® was superior to sitagliptin at week 52 in enabling patients to 
achieve HbA;¿ <7.0% and in reducing body weight (Table 7) 

Table 7 Results of a flexible-dose-adjustment trial comparing Rybelsus® with 
sitagliptin at week 52 (PIONEER 7) 

The mean age of the trial population was 58 years, and the mean duration of type 2 diabetes Rybelsus® Sitagliptin 
was 8.6 years. Overall, 71% were White, 93 were Black or African American and 133% were Flexible dose 100 mg 
Asian. Hispanic or Latino patients comprised 17% (n=321) of the population. The mean body Full analysis set (N} 253 251 
weight at baseline was 91 kg. HbA„, (%) 

Treatment with Rybelsus# 7 mq and 14 mg once daily was superior at week 26 in reducing — 
HbA¡, and body weight compared to sitagliptin 100 mg once daily (Table 4). Baseline 843 83 

Table 4 Results of a trial comparing Rybelsus® with sitagliptin at week 78 (PIONEER 3) Patients (%) achieving HbAy, <7.0%! 5R* 25 

Rybelsus® Rybelsus°® Sitagliptin Body weight (kg) 
7mg 14 mg 100 mg Baseline 88.9 88.4 

Full analysis set N) 45 S65 cC Change from baseline' 3E 97 
= Difference from sitagliptin' [953% CI] ~1.8 [-2.6; -1.2]* - 

EY EY] s3 s3 'lrrespective of treattent discontinuation (16.6% of the patients with semaqlutide flexible 
Baseline : : - ` dose and 9.2% with sitagliptin, where 8.7% and 4.0%, respectivel, were due to AEs) or 
Change from baseline" -1.0 “1:3 08 initiation of rescue medication (pattern mixture model using multiple imputation). * p<0.001 
Difference from sitagliptin' | -0.3[-0.4;-0.1]* | -0.5 [-0.6; -0.4]* " (unadjusted 2-sided} for superiority, controlled for multiplicity (for “Patients achieving 
{95% CI] HbA¡, <7.09”, the p-value is for the odds rao vs sitagliptin 100 mạ) 

Patients (%) achieving 449 56% 32 R8- j| l: n vì ath:1SDMNi Hvi 

DOAI <0% In a 52-week double-blind trial, 731 patients with type 2 diab d ~week double-blind trial, Ũ | Iabetes inadequately controlleci 
E5 (mmol/L) 85 ơn insulin (basal, basal/bolus or premixed) with or without metformin were /andoifised to Baseline 34 33 : Rybelsus® 3 mg, Rybelsus® 7 mg, Rybelsus® 14 mg or placebo once daily. 

Change from baseline' c12 +17 S All patients reduced their insulin dose by 20% at randomizstion tơ reduce the rềk of 
Difference from sitagliptin' | -0.3[-06;0.0]* | -0.8[-1.1;-0.5 3 hypoglycemia. For the first 26 weeks, patients Were allowed to increase the insulin dose 
(95% CI] only up to the starting insulin dose prior to randomization. After the 26 Wweeks, patients 

Body weight (kg) voi GG Hị => bei bo vi shiên 2> 25p 3M, randomization, the total daily insulin 
Baseline 91.3 91.2 90.9 VnsMokrh ,83U,a lor placebo. Rybelsus 7 mg and Rybelsus® 14 mạ, 

† ~. - = _ CS ưa to
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* Irrespeciuve dŸ treatment discontIinuatidrt ðf Jriiaton 0Í rescuie redicaton (DaLf6fñ mịx1Urp 

model ušiiig tultiple imputation), ° p<0 001 (unadjusted 2-sided) for suneriority, controlled 
for multiplictty *p<0 05, not controlled for multiplicity, for 'Patients achieving HbÁ¡, <7 0%”, 

the p-value ¡s for the odds ratto vs empaglifloztn 25 mg 

PIONEER 3 = Rybelsus vs, sitagliptin, bọth in combinatron wụth metforrmn ọr metÍormin wạth: 
sulfonylurea 
In a 78-Week, doauble-blind, double-dumamy trải (26-week primary endpoint), 1,B64 patients 
with tyne 2 diabetes were randomsed to Rybelsus* 3 mạ, Rybelsus`# 7 mạ, Rybelsus° 14 mg 
or sitagliptin 100 mg once daily, all in combinatton with metformin alone or metformin and 
sulfonylurea 

- TT mm n prtpeamkrvii x2 22 TEDI3, GIIU HE 117841 UUI4UIOP ÔI tt # 0iaDetes was B8 years. Overall, 76% were White, 3% were Black or Afncan AanAiienrr rmd 14% were Asian. Hispanic ør Latino patlen†s comprised 21% (n=105) öf thị Í 
mean body weight at baseline was 89 kg, : VN EEENUGG HE | 
After 52 weeks of treatment, 58.3% of the patients achieved the target of HbAy,<70% |Ì 
with adJustable dosing of Rybelsus® compared to 25 2% of patients treated with 
5Itagliptin 100 mg. Rybelsus® was 5uperior to sitaglIiptin at week 52 in enabling patients to 
achieve HbA¡; <7.0% and in reducing body waight (Table 7) 

Table 7 Results of a flexible-dose-adjustment trial comparing Rybelsus® with 
sitagliptin at week 52 (PIONEER 7} Nà, 

The mean age of the triạl population was 58 yêaf5, and the mean duration of type 2 diabetes Rybelsus® Sitagliptin 
bộc 86 years. Overall, 71% were White, 9% were Black or African American and 13% were Flexible dose 100 mg 

Sian. Hisparic or Latino patients comprised 17% (n=321) of the population. The mean body 253 251 
weighi at baseline was 91 kg o0 analysi set (N) | 
Treatment with Rybelsus® 7 mg and 14 mg gnCE daily was superlor at week 26 in reducing HbA:, (%) 
HbÄ+, and body weight compared to sitaglipttn 100 mg once daily (Table 4) Baseline 843 83 
Table 4 Results of a trial còmparing Rybelsus® with sitagliptin at week 78 (PIONEER 3) Patients (%) achieving HbA¿ <7.0%! 58" 25 

Rybelsus® Rybelsus® Sitagliptin Body weight (kg) 
7mg 14 mq 100 mq Baseline 889 884 Full analysis set (N) 465 465 4B7 : 26 0.7 Week 26 Change from baseline" xẻ. cả 

HBA+, (%) |_ Difference from sitagliptin" [35% Cl| -1.8[-2.6; -1.2]* h 

Baseline 84 FE FET 'lrrespective of treatment discontinuation (16.6% of the patients with sermaglutide fiexible 

Change from baseline' 1 0 dose and 3.23 with sitagliptin, where 8.7% and 4.0%, respectively, were due to AEs) or 
9° from baseline ST 13 -08 initlation of rescue medication (pattern mixture model using multiple imputation). ˆ n<0.001 

Difference from sitagliptin' | -0.3 [-0.4; -0.1]* | -0.51:0:6, -0.4]* (unadjusted 2-sidad) for superiority, cantrolled for multiplicity (for “Patients achieving [95% CIỊ HbA„„ <7.0%', the p-value is for the Odd5 ratio vs sitagliptin 100 mg) 
TN (3%) achieving 441 56! 32 P\( ạG£ oth tn combination with insulin wi HbA;, <7.0% 

tmetformin L 
FPG (mmol/L) Ina52-week double-blind trial, 731 patlents with type 2 diabetes inadequately controlled 

Baseline g4 93 95 9n insulin (basal, basal/bolus ör premixed) with or without metÍormin were randomised to 
Change Trom baseline! 1a n To Rybelsus® 3 mg, Rybelsus® 7 mọ, Rybelsus? 14 mạ or placebo once daily. 

- : All patients reduced their insulin dose by 20% at randomization to reduce the risk of lim Lí from sitagliptn! | -0.3[-0.6,0.0% | -08{-1.1;-0.5 ï hypoglycemia. For the first 26 weeks, patlents were allowed to increase the insulin dose 
: ©nly up to the starting insulin dose prior to randomization. After the 26 weeks, patients 

Body weight (kg) were allowed to adjust the insulin dose as needed. Át randomization, the total daily insulin 
Baseline 813 912 909 dose were 55 U, 63 U, and 53 U for placebo, Rybelsus® 7 mg and Rybelsus® 14 ma, 
Change from baseline' -2.2 -3,1 -0.6 FE5DECtIvely, đi dữ: 
Diff f itaglipin' | -1.6[-20:-111* | -25L30.-20I* The mean age of the tra population was 61 years, and the mean duration of type 2 tên rom sitagliptin [-210; -1.1] 2.5 [-3.0; -2.0] diabetes was 15,0 years. Overall, 51% were White, 7% were Black or African American 

Week 7E and 36% were Asian. Hispanic or Latino patierts comprised 13% (n=97) of the 
eek 78 population, The mean body weight at baseline was 86 kg. 
HbA+, (%) Treatment with Rybelsus® 7 mg and 14 mg once daily was superior in reducing HbA;, and 

Change from baseline` -08 x11 :0.7 body weight compared with placebo (Table 8} 
Difference from sitaghptin' | -0.1|-03,0./0] | -0.4{-0.6,-03Ƒ Tahle 8 Results of a trial comparing Rybelsus° with placebo in combination with 
[85% CI] insulin at week 52 (PIONEER 8) 

Patients (%) achieving 3% 45 29 Rybelsus° Rybelsus® Placebo 
HbA¡, <7.0% 7mq 14 mg 
Body weight (kg) Full analwsis set (N) 182 1B1 184 

: Week 26 (insulin dose capped 
Change from baseline! -27 32 190 to baseline level) 

- ——D - tiunnas : HBA¡, (%) 
nh from sitagliptin' | -1.7 [-2.3,-1.0# | -2.1[-2.8; -1.5] - Baeline FEI EE 85 

F — : Change from baseline' -19 -13 -0.1 1 |rrespective of treatment discontinuation or tnitlation of rescue medication (pattern mixture Dịữ ĩ ¬ n 

model using multiple imputation). * p<0.001 (unadjusted 2-sided) for superiority, controlled Q55 GÌ tom placebo -0.8[-1.1; -0.7]* | -1.2 [-1-4; -1.0]* ˆ 
for multiplicity. 'p<0.05, not controlled for multiplicty, for 'Patients achieving HbA1c <7.0%', Ị - c¡ 
the p-value is for the odds ratio vs sitagliptin 100 mo. Patients (%) achieving 435 sại 7 

EỊ 4 Rub: liraglutide and pl lễ mbinatian_wi ñ HĐÄ¡, <7.0% 
¡n with an inhibi FPG (mmol/L) 

In a 52-week double-blind, double-dummy trial (26-week primary endpoint), 711 patients Baseline 85 83 83 
with type 2 diabetes were randornised to Rybelsus® 14 mạ, liraglutide 1.8 mg s.c. Injection of Change from baseline -11 -13 03 
placebo once datly, all in combination with metformin or metformin and an SGLT2 inhibitor. Diflerence from placebo' T4L18.0Ø#116122.11R 

The mean age of the trial population vvas 56 yeafs, and the mean duration of type 2 ciabetes (35% Cl] L TÂN: CẮT xế 
was 7.6 years. Qverall, 73% were White, 4% were Black or African American and 13% were Body weight (ko) 
Asian, Hispanic or Latino patients comarised 6% (n=40) of the population. The mean body ¬—— ght txg 
weight at baseline was 94 kg. Baseline 871 846 86.0 

Treatrnent with Rybelsus® 14 mg once daily w2s superior at week 26 in reducing HbAx; and Change from baseline' -2.4 -37 844 
body weight compared with placebo. Treatment with Rybelsus® 14 mg was non-inferior In Difference from placebo! -2.0-3.0, -10J* |-3.31-4.2, -2.3]* 

reducing HbA¡, and superior in reducing body Welght at week 26 compared with liraglutide {95% Cl| 
1.8 mg (Table 5). Waeak 52 (uncapped insulin 
Table 5 Results of a trial comparing Rybelsus° with liraglutide and placebo at week 52 dose)" 
(PIONEER 4) HbA¿, (%) 

ky ng Liraglutide Placebo Change from baseline' 08 12 :02 
m ï ' 

==——— S25 Leeesreerce Hơm plaeebo' | -06†08,.4) | -09|-11;-07Ÿ "”. 
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Week 26 
—HbA, (4) | 

Baseline aa 80 78 
Change from baseline' si Tï -0.2 hy from liraglutide' ~0.1[-0.3, 0.0 - “ 

ng from placebo' [“TT[-12;-09)* - : 

HA 0g chieving 685 82 14 
FC ——m—_ | 

FPG (mmol/L) 
Baseline 93 83 32 

|__—_ Change from baseline' -20 -19 -04 
ng from liraglutide' | -011-04;01] - * 

Differ: ' -20;-I1.3P ĩ [95% CŨ from placebo ~1:6 [-2.0; -1.3] - ". 

Body weight (kg) 
Baseline 929 855 932 
Change from baseline' -44 -31 -05 
Difference from liraglutide' | -1.2 [-1.9, -0.6)* “ + 
{95% Cl| 
Dilference from placebo' -3.8[-4.7; -3.0]* : = 
[85% CIỊ 

Week 52 

HbA¿, (%) 
Change from baseline' -1.2 -0.9 -0.2 
Difference from liraglutide' | -0.31-05;-0.1]% 
{95% CI| 

Difference from placebo" ~1.0 [-1.2: -0.8)! F * 
[85% cl| 

Patients (%) achieving 611 s 15 
HbA¡, <7.0% 

Body weight (kg) 

Change from baseline' -43 -3.0 19 

Difference from liraglutide' | -1.3 [-2.1; -0.5]* - * 
[85% CI] 

Difference from placebo! -3.3[-43,-24I" k * 
[95% CI] 

 lrrespective of treatment discontinuation or initiation of rescue medication (pattern mixture 
model using multiple imputation). ` p<0.001 (unadjusted 2-sided) for superiority, controlled 
for multiplicity. *p<0.05, not controlled for multiplicity; for 'Patients achieving HbAy, <7.0%", 
the p-value is for the odds ratio vs placebo. 

3 3 3 3, crale renal imna 

In a 26-week double-blind trial, 324 patients with type 2 diabetes and moderate renal 
Impairment (eGFR 30-59 ml/min/1.73 m?) were randomised to Rybelsus® 14 mạ or placebo 
once daily. Traal product was added to the patient% stable pre-trial antidiabetic regimen, 
The mean age of the tra| populatlon was 70 years, and the mean duration of type 2 diabetes 
was 14.0 years, Overall, 36% were White, 436 were Black or African Amerlcan and less than 
1% were Asian. Hispanic or Latino patients comprised 6% (n=21) of the population 
The mean body weight at baseline was 91 kg. 

Treatment with Rybelsus® 14 mq once daily was superior at week 26 ¡n reducing HbA,„ and 
body weight compared with placebo 

~
-
%
 

123 CI| SG |lNG2ax¿d: 0á) Bài 
Patients (%) achieving Pm sả! k HhA,. <7.0% 
Body weight (kg) 

Change from baseline' KT: „37 05 

Difference from placebo' | -25|-3g,.1.4J* | -4.3[-5.3, -3 2]* 3 {95% CI] 

` respective of treatment discontinuation or ¡nitiatiofi OÝ rescus medication (pattern 
Pmx†ure model using multIple imputation). * p<0.001 (unad,usted 2-sided) for superiortty, 
tontrolled for multiplicity *p<0.05, not controlled for multiplictty; for 'Patients achieving 
HbA¡, <7.0%°, the p-value is for the odds rạtio vs placebo. ° The totai daily insulin dose 
WaS statistically siqntficantly lower with semaglutide than with placebo at week 52 
The mean changes from baseline in total daily insulin dose at week 26 were —1 U, =8 U 
and ~9 U for placebo, Rybelsus” 7 mg and Rybelsus® 14 mg, respectively 
The difference írom placebo for Rybelsus® 7 mg and Rybelsus® 14 mg was =8 [~12; ~3]as« cị and =8 [~13; =3]asx. cụ, respectively. The mean changes from baseline in daily insulin dose 
ât week 52 were 10 U, =6 U and =7 U for placebo, Rybelsus* 7 mg and Rybelsus® 14 mg, 
respectively. The difference from placebo for Rybelsus® 7 mạ and Rybelsus* 14 mg 
Was — l6 [—25, ~B]ssw cụand —17[~25, ~8]ss„, „, respectively. 

Ỉ Ì l 
Two cardiovascular outcornes trials examaning the effects of semaglutide versus placebo on 
fisk of cardIovascular events have been conducted; SUSTAIN 6 with semaglutide injection 
and PIONEER 6 with semaglutide in ä tablet formulation (Rybelsus®) 
3USTAIN 6 
Ina 104-week double-blind trai, 3,237 patients with type 2 diabetes mellitus at hịgh 
cardiovascular rIsk were randomised to either semaglutide inJection 0.5 mg once weekly, 
5emaglutide mnJection 1 mg once weekly or placebo ¡n additton to standard-of-care 
hereafter followed for 2 years. 

The primary endpoint was time Írom randomisation to first œccurrence df a major adverse 
cardiovascular event (MACE): cardiovascular death, non-fatal myocardial infarction or non- 
fatal stroke, 

Patients eligible to enter the trial were: 50 years of age or older and with established 
cardtovascular disease and/or chronic kidney disease, or 60 years of age or older and with 
cardiovascular risk factors only In total, 1,340 patients (58.8%) had established 
cardiovascular disease without chronic kidney disease, 353 (10.7%) had chronic kidney 
disease only and 442 (13.4%) had both cardiovascular disease and kidney disease. 
562 pattents (17.05) had carciowawculac ruck, Áxeteec celg ive ca am aowe sk line uxve gay 

65 years, and 61% of the patlents were men. The mean duration of diabetes was 13.3 years 
and the mean BMI was 33 kg/m°. Medical history included stroke (12.2%), myocardial 
Infarction (32.5%) and peripheral artery disease (13 7%) 

The total number of first MIACE was 254: 108 (6.6%) with semaglutide and 146 (8.3%) 
with placebo. Treatment with semaglutide resulted in a 26% reduction in the risk oŸ 
MACE comprising cardiovascular death, non-fatal myocardial nnfarctian or non-fatal stroke 
(HR: 0.74 [0.58, 0 5]ssx cụ). 
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z1 HR: 0.74 
35% CI 0 58: 0.35 

p<0.0001 Íor non-inferiority 
p=0017 for superiority 

- Number 0Ý suhjects at riskc 
Semaglutlde | +‡64§ 1635 1613 1612 1601 1583 1584 1573 1568 T560 1541 1530 1524 1513 

injectian 
IE4S 4635 166 1600 1566 1575 1567 1553 lS1Á 1570 58 1491 1473 1456 

T T T T T T T T T T T T 
16 24 32 40 48 56 64 72 80 BBR 96 104 

Time fram randomisatlan (week) 

T T 
9 8 

Semaglutide iniectian Flacebo 

Kaplan-Meter plot of primary outcome (a Cornposite of 
myoeardial infarction, or nonfatal stroke) 
Abbreviations: CỊ: €onfidence Interval, HR' Hazard ratio 
Figure 1 Cumulative incidence of time to first occurrence of MACE in SUSTAIN 6 

€ardiovascular death, nonfatal 

The treagnent effect for the primarv comaosite enrlnaint and iIs £amaaneals in the 
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k —:._—=- = 
Changẽ from baseline' -4.3 30 t8 

Difference from liragluttde' | -1 3[. l {95% CI] P SN 
Difference from placebo! -33[-4 4t {95% CI| Nhau 

} lrrespective of treatment discontinuation or iniiatian of rescue medicatlon (pattern mixture 
model using multiple imputation). ˆp<0 001 (unadjusted 2-stded) for superiority, controlletl 
for multiplictty. *p<0 05, not controlled for 4ty, for "Patients achieving HbÃ¡, <7 0%” 
the p-value is for the odds ratio vs SH on tu sả ¿ ' l 
POVEER. RyBe3us° v5. placebo, boih in comkpaton with basalinsulntalone, metformi. ] ! ï h : 

In a 26-week double-blind trial, 324 patlents wịth type 2 diabetes and moderate renal 
Impairment (eGFR 30-59 ml/mir/1.73 mì) Were random!sed to Rybelsus® 14 mg or placebo 
once daiy Tral product was added to the patients stable pre-trial antidiabetic regrmen. 
The mean age of the trial populatIon was 70 years, and the mean duration of type 2 diabetes 
was 14.0 years. Oerall, 96% were White, 4% were Black or AÍrican American and less than 
19% were Asian. Hispanic or LatIno patIlents Comprised 6% (n=21) of the population 
The mean body weight at baseline was 91 kq 

Treatment with Rybelsus® 14 mq once dailý was supertor at Week 26 In reducing HbA¡, and 
body weight compared with placebo. 

Semaglutide 
Tablets 
Rybelsus® 

10. Details of Manufacturer 

Manufactured by: 
Novo Nordisk A/S, 
Novo Alle, 
DK-2880 Baqgsvaerd, Denmark 

Imported by: 
Novo Nordisk India Private Limited, 
Plot No.32, 47 - 50, EPIP Area, 
Whitefield, Bangalore - 560 066 India 
Wwww.novonordisk.co.in 

Rybelsus® is a trademark 
owned bự Novo Nordisk A/5, 
Đenmark. 

62024 
Novo Nordlsk AJS 

1. Details of permission or licence 
number with date 
+ E No. BIO/IMP/23/000116 dated 

18 lan 2024 

12. Date of revision 
15 Mar 2024 nov0 riordEk 
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B5 yEars, arid 61% ðT tê DAIIETIS WEIe ! 1! TEAn duration of dị 
and the mean BMI was 33 kq/m! Merlcal history included stroke (1 
infarction (32 5%) and peripheral artery tÌisease (13 7%] 

The total nurmber of first MACE was 254: 108 (6 6%) with semaglutide and 146 (8.9%) 
with placebo. Treatment with semaglutide resulted In ạ 263 reduction in the rịsk oŸ 
MÁCE comprising cardiovascular death, non-fatal rwgcardial infarctien or nan-fatal 5troke 
(HR: 0.74 [0 58, 0.95]as+, c¡) 

2 2%), myocardial 
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HR: 074 
89% Cl0.58- 095 

0001 for non-inferjarlty ã4 
P=0 017 lor superiority 

Number øf subjects at risk: 
P2 AB TẾỲš 1613 1612 T601 119 TM IS T5ẠN TpeỢ lấy quan qayg 1513 

l643 I615 I616 T160 I586 1575 T5%P 1§%3 l534 1320 150m l431 1473 1466 
T T T T T U T T 

0 8 16 24 32 40 48 56 64 72 80 88 96 qạa 
Time from randomltatlgn (wee] 

#emaglutide injection ———niacebo 

Kaplan-Meler plot of primary outcome (a eotpö(te of cardiovascular death, nonfatal 
myocardial infarction, or nonfatal stroke). 
Abbreviattons: CÍ: Confidence interval, HR: Hazard ratio 
Figure 1 Cumulative incidence of time to first occurrence øf MACE in SUSTAIN 6 
The treatment effect for the prIimary compostte endnoint and 1†s components 0n the 
SUSTAIN 6 trial Is shown in Figure 2. 

1648 1648 
FAS (100) (100) 

Erlmary endpoint - MACE k—¬ 6 An mg tèo 

Components of MACE 

Carrlinuascular death. —+— the LAn đà nà 
0.61 

Non-fatal stroke E—+—] (0.38-0.98) ứo tờ 
074 4 

Non-fatal myorardial infarction. F—+-l (051-1.08) z3) đa 

Othar tecandary endpoints 

1, 
All cause death |—‡“- —‡ l2 2g na "nà 

T T 
0a 1 5 

Favours Sermaglutide injectian Favours placeho 

Figure 2 Forest plot: Treatment effect for the primary composite endpoint, its 
- | components and all cause death (SU5TAIN 6} 

PIQNEER 6 
In a double-blind trial, 3,183 pattents with type 2 diabetes at hịgh cardiovascular risk were 
tandomised to Rybelsus® 14 maq once dai|ly or placebo in addition to standard-of-care. The 
median observation period was 16 months 

The primary endpoint was time from random‹satlon to Íirs† occurrence oÍ a MÁCE event 
cardiovascular death, non-fatal myocardial infarction or non-fatal stroke 

Patients ehgihle to enter the trial were- 50 years of aqe or older and with established 
cardiovascular disease and/or chronic kidney disease, or 6D years of age or older and with 
cardtovascullar rIsk factors only. In total, 1,787 patients (56 596) had established 
cardIovascular disease without chroriic kidney disease, 354 (11 196) hạd chronic kidney 
disease only and 544 (17.1%) had both cardiovascular disease and kidney disease 
488 patlents (15 3%) had cardiovascular rsk factors only. The mean age at baseline was 
66 years, and 68% 0Í the natients were men The mean duration of diabetes w/as 
14.9 years and the mean BMI was 32.2 ko/m” Medical history included stroke (11 7%) 
and myocardial infarctinn (36. 19%) 

h ————— 
!abEtes was 13 9 years 
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- 61 (389%) with Rybelsus® and 76 (48 

The total number of first MACE endpoint was An |ifi n tRero.va(0500111lese 

with placebo. The analysis of time to first MAC 
Indicating a 21% reduction In the risk of MLACE (cardiovasculat death, non-iata! 
myocardial infarction or non-fatal stroke) with Rybel5U5 
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HR: 0.79 
95% C| 0,57; 1.11 
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Number of subjects at risk 
Rybelsus -| 1591 1583 1575 1564 18557 ISAT 1512 1062 735 16 
Placebo -| 159 1577 1551 + 1528 1 1 ?1 1L 

0 g 18 +7 36 45 54 63 72 83 
Time from randomisation (week) 

xe«--~« P|acebo. 

Cumulatiwe incidence plot of primary outcome (a composite of cariowascular ceath, 
nonfatal myocardial infarction, or nonfatal stroke) with non-cardiovascular death as 
competing risk l 
Abbreviations: Cl: Confidence interal, HR: Hazard ratio 
Figure 3 Cưmulative incidence of time to first occurrence of MACE in PIONEER 6 

The treatment effect for the primary composite endpoint and its components in the 
PIONEER 6 trial is shown in Figure 4. 

—— Rybelsus 

tA5 690) — (6) 

Primary endpoint - MACE E—*®—tl M. 11) m dã) 

Components sĩ MIACE 

€ardiovascular death. tP——è——i (8220) t3) d3) 

Non-fatal stroke L——®—t— (045157) lM go 

Non-fatal myocardial Infarction —†+-#———\ (az2-1Ê) ti đm 

Gther secondary endpoints 

All cause death ————— (031.049 tà nã 
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Figure 4 Forest plot: Treatment effect for the primary composite endpoint, its 
components and all cause death (PIONEER 6) 

Ï nalsis 0É SUSTAIN P R 
Consistent cardiovascular risk reduction was shown in SUSTAIN 6 and PIONEER 6, 

supported by an analysis including data from both trials. In this analysis, patients treated 
with semaglutide had a statistically siqnificant |ower risk of the first occurrence of MACE 
compared to placebo. The estimated HR was 0.76 [0.62; 0.92]ass, cị 

Proportion of patients achiaving HbA, targets 
Úp to 80% of the patients achieved HbA,, <7.096. The odds of achleving HbÄ†c <7.0% 
were statistically significantly qreater with Rybelsus# than with sitagliptin, ernpagliflozin 
and placebo. Up to 68% of the patients achieved HbA¡, <6.5%. The odds of achieving 
HĐA¡, <6.5% were statistically significantly greater with Rybelsus? than with sitagliptin, 

empagliflozin, liraglutide and placebo. 

Úp to 73% of the patients achieved HbA;,<7.0% without severe or bÌood glucose. 
confirmed symptomatic hypoglycaemia and without weight gain. The odds of achieving 
the target were statistically significantly greater with Rybelsus? than with placebo, 
sitagliptin, empagliflozin and liraglutide 

Body vueight 

“m——___ 

7.Description : ễ 
The semaglutide drug products are white to Ì!Bht yelloww owai shaped tablets, The primary 
Däckaging is ạ blister card composed of col0UF8d forming foil and non-coloured lid foil, The 
colour of the forming foil is unique for each t3blet strangth: qraen for 3 mg tablets, red for 

7 mẹ tablets and blue for 14 mạ tablets. The bÌ5ter card contains 10 identical cavities, each 
containing † tablet. Batch specific informatI0'' 5 printed on cach blister card. The secondary 

Päckaging consists of an outer sales cartOn. 

8. PHARMACEUTICAL PARTICULARS 
List of excipients 
3al€aprozate sodium 300 mg 
Povidone K 90 (Ph Eur.„ USP. JP) 8 mg 
Cellulose, microcrystalline (Ph Eur., USP, JP) 8Õ mụ 
Magnesium stearate (Ph Eur., USP, JP) 9.7 mg 

8.1 Incompatibilities 
Not applicahle 

8.2 Shelf life 
3 mạ: 24 months 
7 mg: 30 months 
14 mg: 30 months. 
(Refer pack for Expiry date) 

8.3 Packaging information : 
The tablets are available in alu/alu blister card5 in Pack sizes of 10, 30, 60 and 90 tabletS. 
Not all pack sizes may be marketed. 

8.4 Storage and handling instructions 

Keep this medicine out of the sight and reach of chịldren, 
Do not use this medicine after the expiry date Which :s stated on the blister and €aftor\ 

The exniry date refers to the last day of that month. j 

Do nọt store above 30°C. Store in the original package to protect frdm moisture and light. 

Keep the tablet ¡n the blister until you are ready to take it. Removing í† too son can prevent 

itfrom working as planned. 

Do not use thịs medicine if you notice that the package ¡s damagedl of shoWs SIgn5 of being 

0pen. 

Special precautions for disposal 
Any unused medicinal product or waste materal should be disposed of in accordance with 

local requirements 

8. Patient Counselling Information l 

Read all of this leaflet carefully before you start taking thịs medicine because it CGnTäI5 

important informatlon for you. 
® Keep this leaflet. You may need to read it again. : 
® lÝ you have any further questions, ask your doctor, pharmacist ör nulrse. 
+ This medicine has been prescribed for you only. Do not pass it on to others. Ít may harrm 

them, euen iÝ their siqns of ilness are the sạme as yOUr5. . 

® lÝ you get any side effects, talk to your doctor, pharmacis† or nurse. Thịs includes any 

possible side effects not listed in this leaflet. See section 4.8 “Undesirable Effects”. 

For product related complaints or Adwerse event reporting you may write 1o us ä† 

INAgree8novonordisk.com or Contact us at: +91 8040303200 

https://nhathuocngocanh.com/
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Figure 4 Forest plot: Treatment effect bạo the primary composite endpoint, its 
components and all cause death (PIONEER 6) 

ï Ị 1 HH 

Consistent cardiovascular risk reduction W25 Shown in SUSTAIN 6 and PIONEER 6, 
supported by an analysis including data from both trials. In this analysis, patients treated 
with semaglutide had a statistically sinificant lower risk of the first occurrence of MACE 
compared to placebo. The estimated HR W35 0.76 [0.62; 0.92]¿s„. cụ, 
Proportlon of patients achieving HbA ,. t2rg©s 
Up to 80% of the patients achieved HbÄyc <7-0%, The odds of achieving HbA1c <7.0% 
were statistically siqnificantly greater with Rybelsus® thạn with sitanliptin, empagliflozin and placebo. LJp to 68% of the patients achieved HbA,, <6.5%. The odds of achieving HĐA;, <6.5% were statistically significantÌý gfeater with Rybelsus® than with sitagliptin, empagliflozin, liraqlutide and placebo. 
Ứp to 73% of the patients achieved HbAx¿ <7.0% without severe or bload qlucose confirmed symptomatic hypoglycaemia and without Weight gain. The odds of achieving the 1arget Were statistically siqnificantly greater with Rybelsus® than with placebo, Sitagliptin, empagliflozin and liraglutide. ụ 

Rybelsus® 14 mg was associated with sustained wei lht reduction over trials (up to =5.0 kg from baseline to final time Bửn)), Rybelsus® tíng bền nh nh, monotherapy or in combination with 1-2 glucose-|owering products resulted in Statistically Significant reduction in body weight compared with placebo, sitagliptin, liraglutide and empagliflozin. Úp to 49% and 189 of patlents achieved a 'Welght loss of >59 and >10%, reSpectively. The odds of achieving a weight loss of >5% and >10% were s1atistIcally Significantly greater with Rybelsus®14 mg than with placebo, sitagliptin and liraglutide. 
Fasting pi Í 
Treatment with Rybelsus® reduced FPG by up to 2.5 mmoll across the phase 3a trials, The reductions were sustained through week 78 
B: Í[ functian and insuli Tý 
Beta-cell function measured by homeostasis model assessment for beta-cell function 
(HOMA-B) and insulin resistance measured by hameostasis model assessment for insulin 
resistance (HOMA-IR) overall improved with Rybelsus® 7 mg and Rybelsus® 14 mq 

rdji Íar rí 
Treatment with Rybelsus° reduced systolic blood pressure by up to 7 mmig and C-reactive 
protein cancentratians by up tơ 35% and improved the fasting lipid profile (e.g. 
†riglycerides reduction of up to around 13%). 

5.3 Pharmacokinetic properties 

bsorpti 
Orally administered semaglutide has a low absolute bioavailability and a variable : 
absorption. Daily administration according to the recommended posology in combination 
with a lang haif-life reduces day-to-day fluctuatian of the exposure. 

Semaglutide is co-formulated with salcaprozate sodium which facilitates the absorption of 
semanlutide after oral administration, The absorption of semaglutide predominantly occurs 
in the stomach. 

The pharmacokinetics of semaqlutide have been extensively characterised in healthy 

subjects and patients with type 2 diabetes. Following oral administratian, maxinum 

plasma concentration of semaglutide occurred 1 hour post dose. Steady-state exposure 

was reached after 4-5 weeks of once-daily administration. In patients with type 2 

diabetes, the average steady-state conceritrations were 3pproxiiately 6.7 nmolL and 

14.6 nmol/L with Rybelsus® 7 mg and 14 mg, respectIvely, with 90% of subiects treated 

with semaglutide 7 mg hawing an average concentratian between ï.7 and 22.7 nmol/L 

and 90% of subjects treated with semaglutide 14 mg having an average conicentration 

between 3.7 and 41.3 nmol/L. 5ystemic exposure of semaglutide increased in a dose- 

Vĩ in SINMBE ¡s decreased if taken with Íood or large volurnes o{ water. A 

se fasting period results in higher absorption 

th it 3DPUfR bioavailability of semaglutide is aoproxtmately 1 % following oral 

1. Patient Counselling Information 

Read all of thịs leaflet carefully before you start taking this medicine because i1 contains 
important inforrmation for you. 
® Keep this leaflet. You may need to read ¡t again. 
«+ lÝ you hawe any Íurther questiors, ask your doctor, nharmacist or nurse. 
* Thịs medlIcine has been prescribed Íor you only. Do not pass It on to others. It may harm 

them, even If their siqns of illness are the same a5 yOur5. 
® lÝ you get any side effects, talk to your doctor, pharmacist or nurse. Thịs includes any 

possible side effects not listed in this leaflet see section 4.8 “Undesirabla Effects” 

For product related complaints or Adverse event reportinq you may write to us at 
INAgree8novonordisk com or Contact us at: ¿31 8040303200 

https://nhathuocngocanh.com/



£ volume of distribution ¡s approximately 8 L in subjects with type 
de is extensively bound to plasma proteins (>999%). 

Ơiĩtrlbuulon  — 
The estimated absolut 
2 diabetes, Semagluti 

Metabolism 
Semanlutide is metabolised through proteolytic cleavage of the neptide backbone and sequenttal beta-oxidation of the fatty acid stdechain. The enzyme neutral enrlopeptidase 
(NEP) Is expected to be involed in the met2bolism of semaglutide 
Elimination 
The primary excretion routes of semaglutide-relatarl material are via the urine and [aeces, 
Approximately 3% of the absorbed dose I5 #creted as intact semanlutidle via the trine, 
With an elimination half-lfe of approximat€ly 1 week, semaglutide will be present in the 
circulatlon for about 5 weeks after the last dose. The tlearance of semaglutide In patients 
with type 2 diabetes is anproximately 0.04 ⁄h 
Special populations 
Based on a populatian pharmacokinetic analysis, aqe, qender, race, ethnicity, upper GỊ 
tract disease and renal imparment dd not have a clinically meaningful effect on the 
pharmacokinetics of semaglutide; therefof8, no dose adJustment ¡s needed. The effects of 
Intrinstc factors on the pharmacokinetics 0Í Semaglutide are show ịn Fiqure 5 

Intrinsic factor Relative Exposure (Cavg) Recommendation 
Ratio and 90% CI 

Sex Male HH ¡ No dose adjustment 
65-74 years 4 No dose adjustment 

Âgê group >=75 years &íi No dose adjustment 
to Black or African Amefian  +—¿— No dose adjustment 

Asian . No dose adjustment 
Ethnicity Hispanic or Latino —¬ No dose adjustment —“—_—_—_ 
Body weight 56kg ! H8 No dose adjustment 

= 129 kq laai ' No dose adjustment 
Upper GÌ disease With Upper GÌ diseasẽ ¡ Eei No dose adjustment 

Renal function MO Hà No dose adjustment 
Moderate E—+——: No dose adjustment 

05 1 2 
Sermadlutide exposure k (Cavg) relative to refererice Subject profile: White, non-Hispanic or Latino, female aged 18-64 years, with body weight of 85 kq, without uIpper GÌ diseasẽ Or renal impairment, dosed 14 mg. Body 'weight cateqories (S6 h 5% and 35% percentiles in the dataset. TẾ nh HP TIỀN HEEBIDOR | httrewations= : 
GIÌ: gastrointestinal 

Figure 5 Impact of intrinsic factors on semaglutide exposure 
Age 
Age had no effect on the pharmacokinetics of semaglutide based on data from clinical trials, which studied patients up to 92 Years oÍ ae. 

ự: 

Gender had no clinically meaningful effects on the pharmacokinetics of semaglutide. 

Race (White, Black or African-American, Asian) had no effect ơn the pharmacokinetics of 
Semaqlutida. 

nici 

Ethnicity (Hispanic or Latino) had nơ effect on the pharmacokinetics of semaglutide. 
Body weight 
Body weight had an effect on the exposure of semaglutide. Higher body weight was 
355Ociated with lower exposure. 5emaglutide provided adequate systemic ÊXD05UFE OVer 
the body weight range of 40-188 kg evaluated in the clinical trials. 

Renal impairment did not impact the pharmacokinetics of semaglutide in a clinically_ 
relevant manner. The pharmacokinetics of semaglutide were evaluated in patients with 
mild, morerate or severe renal impairrnent and patisnts with end-stage renal disease on 
dialysis compared with subjects with norrnal renal function in a study with 10 consecutive 
days of once-daily doses of semaglutide. Thịs was also shown for Subjects with type 
2 diabetes and renal impairment hased on data Írom phase 3a studias (Figure 5). 

Hepatic impairment dịd not impact the pharmacokinetics of semaglutide in a dinically 
relevant manner. The pharmacokinetics oÍ semaglutide were evaluated In patlents with , 
mild, moderate or severe hepatic Impairment compared with subjects with normal hepatic 
function in a study with 10 consecutive days of once-daily doses of semaglutide. 

Upper GI tract disease (chronic gastritls and/or gastroesophageal reflux disease) did not 
impact the pharrmacokinetics of semaglutide in a clinically relevant manner. The 
pharmacokinetics were evaluated In patients with type 2 diabetes with or without upper 
GI tract disease dosed Íor 10 consecuttve days with once-daily doses of semaglutide. Thịs 
was also shown for subjects with type 2 diabetes and upper GÌ tract đisease based on data 
from phase 3a studies (Figure 5). 

Paediatric population : 
Semaglutide has not been studied In paedlatric patients. 

https://nhathuocngocanh.com/
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GI: gastrointestunal” ˆ ” 
Figure 5 Impact of intrinsic factors on semaglutide exposure 
Age 
Age had no effect on the pharmacokinetics of semaglutide based ơn data from clinical 
tral5, which studied patients up to 92 years oƒ ag8. 

Gender had no clinically meaningful effects on the pharmacokinetics of semaglutide. 

Race (White, Black ar African-American, Asian) had no effect on the pharrmacokinetics of 
semaglutide. 

Ethmetty (Hispanic or Latine) had no effect on the pharmacokinetics of semaglutide. 
Body weight 
Body weight had an effect on the exposure of semaglutide. Higher body weight was 
355ociated with |ower exposure. Semaglutide provrded adequate systernic exposure over 
the body weight range of 40-188 kg evaluated in the clinical trials, 

nại 
Renal impairment dịd not impact the pharmacokinetics of semaglutide in a clinically 
relevant manner. The pharmacokinetics of semaglutide were evaluatetl in patients with 
mild, moderate or severe renal impairment and patients with enr-stage renal disease on 
dialys's compared with subjects with normal renal function in a study with 10 consecutive 
days of once-daily doses of semaglutide. Thị: was also shown for subjects with type 
2 diabetes and renal impairrnent based on data from phase 3a studies (Figure 5}. 

IC imipati 

Hepatic impatrment did not impact the pharmacokinetics of semaglutide in a clinically 
relevant manner, The pharmacokinetics of semaglutide were evalUated in patients with 
mild, moderate or severe hepatic impairment compared with subjects with normal hepatic 
function in a study with 10 consecutive days of once-daily doses of semaqlutids. 

pper GI trạc† disease 
Upper GI tract disease (chronic gastrttis and/or gastroesophageal reflux disease) did not 
Impact the pharmacokinetics of semaglutide in a clinically relevant manner. The 
pharmacokinetics were evaluated In patients with type 2 diabetes with or without LIPDET 
GI tract disease dosed for 10 consecutIve days with once-daily doses of semanlutide, Thịs 
Wwas also shown for subjects with type 2 diabetes and upper GI tract disease based on data 
from phase 3a studies (Figure 5). 

Semaglutide has not been studied in paediatric patients. 

6. Nonclinical properties 

6.1 Animal Toxicology or Pharmacology 

Pre-clinical data with semaglutide revealed no special hazards for human based on 
conventional studies of safety pharmacoloqy, repeat-dose toxicity, or genotoxicity. 

Non-lethal thyroid C-cell tumours observed In rodents are a class effect for GLP-1 receptor 
agonists. In 2 year carcinogenicity studjes in rats and mice, semaglutide caused thyroid 
€-cell turnours at clinically relevant exposures. No other treatment related tumours were 
observed. The rodent C-cell tumours are causedl by a non-genotoxic, specific GLP-1 
receptor mediated mechanism to which rodents are particularly sensitive. The relevance for 
humans is considered to be low bụt cannot be completely excluded. 

In fertiltty studies in rats, semaglutide did not affect mating performance or male fertility. 
In ferale rats, an increase in oestrous cycle length and a small reduction in corpora lutea 
(ovulations) were observed at doses associated with maternal body weight loss. 

In embryo-foetal development studies in rats, semaglutide caused embryotoxicity below 
clinically relevant exposures. Semaglutide caused marked reductions in maternal body 
eight and reductions in embryonic survial and growth. In foetuses, major skeletal and 
visceral malforrations were observed, including effects on long bones, ribs, vertebrae, tai, 
blood vessels and brain ventricles. Mechanistic evaluations indicated that the 
ernbryotoxicity involwed a GLP-1 receptor mediated impairment of the nutrient supply to 
the embryo across the rat yolk sac. Due to species differences in yolk sac anatomy and 
function, and due to the lack of GLP-1 receptor expression in the yolk sac of non-human 
primates, this mechanism is considered unlikely to be of relevance tơ humans. However, a 
direct effect of semaglutide on the foetus cannot be excluded. 
In developmental toxicity študles In rabbits and cynomolgus monkeys, increased pregnancy 
|oss and slightly increased incidence of foata| abnormalities were observed at clinically 
relevant exposures. The Íindings coincided with marked maternal body weight loss of up 
to 16%, Whether these effects are related to the decreased maternal food consumption 
a5 a direct GLP-1 effect is unknown 
Postnatal growth and develonment were &valuated in cynomolqus monkeys. Infants were 
slightly smaller at delivery but recovered during the lactation period. 
In juvenile rats, semaglutide caUsedl dalaysd sexual maturation in both males and females. 
These delays had no impact upon ertiity and reproductive capacity of either sex, or on the 
ability of the females to maintain Pfegnancy. 

https://nhathuocngocanh.com/


